~ Model Numt ers -

ST RORMING. TIOBAAL




710-026
738-0119
712-0267

05933

710-0255
712-0107.

16462
148024
756-0116 -
710-0859
71 ?-0396
(7386 -
736-01 69
7120788 . H

732 0323
710- 0959

710-0442

1} 725-0157-

AmPrega

- 710-0474
| 736-0921.
712- 0206 :

710-0299
736-0329 ::
712-0138
731-0851:.

736-0342

C—-*Attachi
=710-0642
- 736-0329-
112-0287-
736-0192:
7140101
710-0836 -
712-0267.
736-0242:
747-0760. B
710-0118"Hes
- 710-0331
736-0169
712- {]241:.'
p D—AHaching

736-0119.
712-0267
714-0507
761-0185

ﬁ'-ﬁ__Hex Boit 5/8- 16 X 5!8‘ Long

Believille {Cupped) Washer 3! “iD
Wit) 719:0798 _
X (1} 732-0470A Extension Spring -

rmg the Snow Thr b -
Carrlaﬁe Bolts 5/16-18 % 5f8 Long o
L.ock Washers 5/18" LD, -
“Mex Nuts 5/16-18 Thread R
‘Hex Bolts 1/2-13 x 1-1/4" L{}ng

Lock Washers-1/2" 1.D:: _

Hex Nuts 1/2-13 Thread -

.. Helper Spring Brackets

.Hex Bolts 1/4-28 x 1" Long

Lotk Washers 1/4" 1.D,. .

‘Hex Nuts 1/4-28 Thread .

‘Chute Flange Keepers. - :
Truss Machine Screws 1/4-20 % Sf "
Flat Washers 1/4" LD, x 1/2" O.D,
Mex l.ock Nuts 1/4-20 Thread

B—Preparing the Lawn Tractor .
- Index Bracket

sLift Links. (marked 14803)

ddler Pulley L

‘Hex Bolt 3!8 16 X 2 1!2“ Long

‘Spager: - :

- Fat: Washer 3»’ " ! D. x1 3400,

Lack Washer 3/8" 1D, - _
Hex Nut 3/8-16 Thread -

g the Channel Suppcert S

Belf- "w)pmg Screws: 1/4- 20 X 3!4" =

‘Lock Washers 1/4" LD

‘Hex.Nuts 1/4-20 Thread

Flai Washers 1/2" 1.0,

Hairpin Clips .-

J-Bolt {Bekt Guarci)
Hex Nut 58/16-18 T}
Belleville (Cupped)
olt Guard .

the Snow: _

 Helper Springs E

“Hex Bolts 5/16:18 ‘141!2" Long
gllaville ( Cupped) Washers 5!1 Ei" .

Flat Washers 1/2" E D _ _

Hairpin Clips - : .

- Liff Handle Shaft '

‘Hex Bolts 5/16- 18 X ‘E ‘i! " Long

Lock Washers 518" 1.D. .

Héx Nuts 5/16-18 Thread

‘Cotter Pin :

:Auger Brake Bracket Assembiy (Not

- Shown) -

-_'rg:uli Thread)
736- 0242'_}_

7360192
):714-0101
T738-0242 -

Hex Nut 3/8-16- Thread
Cable Tie (Not Shown) _

730-3000 Refictors (Not Shown) ...\

- 710-0347. It3/8-16 x 1-3/2 "L"'g
111980417 Fixed idier Pulley I
(1):736:0235 Fia

D (1) 736:0169  Loc
) 7io0iz.

: sh o
Hax Jam Nut 3;’8 16 Thread



QSE mms INCARTON

: (E\Zot Shown) L

Clearanca

Hoies

S 3 Contm? Rod

" Ch_ahs;'zél
Chute U .
. -Assembly

- Chute Grank s
Support Tubmg Assembly

o MPORTAN? Thls owner's gusde Tovers assembiy
“of the snow. throww attac_hm_em to various types
“of lawn tractors. .- 1

_.At thus ﬂme, make certam ycu knaw what size
deck you have (34“ 36", 38", 40", 44" or 46"},

- whether your fawn tractor has a twin ‘cylinder or

o ssng!e cylunder englne, and if posscble, the year of
- manufacture ‘of lawn tractor _

_ ;-'Not afl -hardware will be useé on all units Fo!low
: *_on!y those mstmctions whmh pertam 10 your unit.
 'NOTE: Leftrand nght hand s:de is determmed from

E the operator s positzon suttmg on the seat

'PREPARING THE SNOW THROWER (Hardwara A)
1. Remove the snow thrower, all loose parts-and
ﬁ-'.f “hardware from the carton. Make certain all con-
. tents) have been removed before 1he carton is dis-
-fcarded_ . o
. 2. Assemble. 1he drift cutters as fo!iows Using a 1/2"
e _wrench remave the' carnage bolts, lock washers
S and hex nuts which hold the drift cutters 1o the
"1 “auger housing. Turn and plate the drift cutters in
L fposmon (ridges on. the drift cutters go toward the
~ . -oliside of the unit). Secure with the hardware just
s -_removed and carriage bolts (A}, iock washers B)
0t and hex: Tiuts (C). Heads of the carriage boits are
o the msmie of the, housmg See ﬁgure 1. nghten
i secure!y : . _

FIGURE1, =

Large Notches |
- in Linkage Arm

Hex Bpiss (D}

Smw Threwer _ I _
S R O : HOUSE“Q =3, Tip' the show thrower forward so it rests o the
FIGURE 2, - - . one bl -~ housing & and the drift cutters as shown in fagure2



4. Attach the linkage army assemblies to the blower -
housing with the'large notches in the linkage
arms toward the top of the unit..The slotted holes -
in the linkagé ‘arms go away from the snow throw-
or. Secure with hex bolts { ) lock washers (£}
and hex nuts (F), L

'.emm -ﬂf
-Spnngaﬂﬁ-'
i/ | Bratkets:

| Inside

the small notehes in the Isnkage arms. See figures
2 and: 3. If there are noholes. in this locatien on

“the- Imkage arms; ‘refer 1o suppiement sheet
PE-104, Form:No. 770-8200G.- :

linkage arms, with the bend toward the bottom,
- See figure 3A. Secure with four hex bolts (H)
(heads of bolts are to the outside), lock washers
{l) and hex nuts {J).

Lawn. Traclors with twin cyimder Vanguard
u Mufﬂer Mountlng‘ FAR . engines: The muffler on your lawn tractor is to

: -t _Brackets <. Ll - the outside of the grille mounting bracket as
FI&UHE 3 N TR : o shawn in figure 3B.. ‘Attach the brackets to the
T TP O inside of the linkage arms, “with ‘the bend in the

5. Aftach the helper Sbﬁng brackets (G) just above

Most Units: The brackets go fo e outside of the

- bracket. toward the bottomi.. Secure withy four hex

‘bolts (H) (heads of bolts are to the inside), lock
~ ‘washers (I) and hex niits _(J_). See figure 3C. .
6. Lower the snow. thrower so zi rests on 1he Imkage '
arm assembties. '
7. Grease the_‘_' h
using a mu
_equwaient
8. Place the chu

Truss Machine Screw (L) i
':'Hex Lock Nut (N) »

penlng on the snow ihrawer

assemi:ry ove'_ th chuie open-

the front of the unit. Place chute Hangs. keepers -
(K) beneath the lip of the chute assembly Secure’
with truss machine screws (L), flal washers (M) -

- artd hex lock nuis {N) as shown in figure 4,
Tighten with a 7/16" wrench,

" PREPARING THE LAWN ?ﬁAiETﬁR {Hardware B)

- NOTE: When preparing the fawn fractor for assembly -

. of snow- rhrower attachment, stora afl items: removed
w;fh the mowing’ ‘deck tinfess otherwise instructed.

ChuteFlange U
Keeper(x)

FEGURE 4

urpoSe automohve grease or :

ing, with the openmg in the chite assembly facing |

. Disconnect the spark plug wire( s) frcm the spark o

_ plug(s} and ground agamst the angine. : .
- 2. Remove.the'mowing:deck as msiructed in the belt _

removal: section of the owner's manual for the

actor, or In the separate deck manual,

~ Retain these bait keepers for us when assem-
- bling the snow-throwet., - ' :

33" “Beep" Deck B o '. o e - remove:it by removing the cotnterweight bracket
_ i - {and counterwsight) where it attaches to the gnile-
: FESURES . L - mounting brackets: - R h

vinig He belt Keepers (hex bolts or J-- .~
"~ bolts) from the engine puliey belt guard, note the .~
hole locations:-to-which: they are assembied.

“L 3. i the tractor has a. front countemeight attached o



FRONT OF UNIT

!01 an Channe!

_ Channei
Supparﬁng Bracket

. Selt-Tapping A
1 Sorew (W)

FiouRE 7.

Han&pin Ciip

E.}eck Litt Link
Gn Tractcr'

o/ Linkage
" Bracket

FIGURES.

4, Lawn Tractors Prior to 1980: At this time refer
to.instructions in Appendix A in the back ot this
cwner's guide. Then return to next sestion

:"z"-_.;_.'(“A‘ttachmg the Cﬁannel Assembly”).. - 0

. 5_.-'Z'.Lawn Tractors 1990 ta Present Remove the
- ¢ v adjustable & lift link on your tractor by removing the
L hairpin cliprand’ flat: washet: Replace with-one of
- - the straight lift links: provided with snow thrower,

- reusing the same hardware. Weld pin on link
U must face foward the" msu:ie of tractor '

. _";f"'ﬂetam the adjustab!e Bt Jink for reassembty when

' -*-Snow thrower aﬁachment is removed Store # with
' your mowmg ‘deck.

ATTABHENG THE EHANMEL ASSEM&L‘Y
(Hardware Gy oo
. Units with 34 ;'-and '40" decks Refer o
Append:x B on page 21.at thzs time.

Units with 38" decks: Measure the side of the
deck just in front ‘of the chute opening, from the
botiorh to the top; If the measurement is 5-1/2°
(sge figure 5A), go to next step (step-2).If the
measurement is 4-1/4" {see figure 5B), go to
Appendix B on page 21.

2. Units with twin cylinder engmes Go 1o
Appendix C on page 21 af this time. = -

3. If the channel supporting brackets on your snow
thrower attachment do-not have the larger clear-
ance holes as shown'in loose parts Hlustration on
page 4, refer to Appendtx D at this time.

4. Place the channsl assembly ‘on the tractor as
shown in figure 8. Hook the’ channel supporting
brackets over ruhning board rod Make certain
the two deck lift links on tractor slide throligh the
channel assembiy as shown in ﬂgure a.

5. Secure front of the chanhel supportmg brackets
to the tractor by placing self-tapping screws (W)
through the channel supporting’ brackets, frame
and engine pulley belt guard. Secure with lock
washers (X) and hex nuts {Y), Tighten seturely.
See figure 7.

6. Secure deck lift links on tractor {o linkage
brackets with flat washers (Z) and haarpm clips

R (AA) See figure 8




S Make certain belt is routed to the insidé of the
- .weld pin. on the channel assembly as shown in
- -_-_'loose parts zllustrat:on on page 4. Aiso be ‘certain

«*—-—-— on the'idler arm bracket See fzgure 9.

- the belt over: the PTO ciutch puile

| Bracket

equipped with belt keepers at the_er}gzn_e_g_pgl__igy________ a

FIGURE 8.

- you" amt ;:{efer to Appendm E a% t?’kIS time

: Belt Keeper ile

Rhy vl Y

;. Belleville T )\'

o Hex Bolt - )
. (AR}

they were orlgznally removed

© 13. A bolt énd nut were znstalle"'“
C asse_m_bly at_the*-iactory 10 hoid__

FIGURE 11,

“the belt is routed between idier. puliey and the tab_ 3 _' |

8. E’-’ush the |d¥er bracket assembly the_rzght smie o |

3SSmely o the rlght side of the tractor, and slide '

- :'_Dlsregard steps 10 and 11 as your unit is not

10.. Units built prior to 1990: The ‘engine pulley belt .~ . -
~‘guard-is around the rear of the engine pulley on -

L : Y o

' --.'_-._-whlch were_removed from: 2he '_'eng?lne puiley belt =~
- guard whef: mowmg cieck wag removed. Make

o gertain baltis routed to- the inside ‘of any’ belt -

LU keepers on: your unit, and the belt keepers are . -~
" reassembled in the same iocatzcns from wh:ch’ =  o



3 Push Toward

I R .-"'L'.i:x.ia'gé '
TR | L Ramule .. Bracket
dler . - Back of Siot Ferru!g ek R

Bracket

FIGURE 12,

Clutch/Brake
-Pedal Shaft &

A\ ant Lek
Cab!e Hand Deck
: Tle. o] Llﬂk

Linkage Arm
Assemblaes

FIGURE 14.

14. All units EXCEPT those with 44" decks Adjust
~=— the control rod as follows_ See figure 12

a. Place the szt iever in th"" Iowest position.

b. Push the sloﬁed ‘end’ of the Imkage bracket S0
it pivots up towards the tractor as far as possi-
hie. .

c. Pull the controi rod towards the rear of the unit
s0 it bottoms but on the slot on the idler brack-
st. Remove the cotter pin- and flat washer, and
adjust the ferrule on the control rod so it fines
up with the hole in linkage bracket as shown.
Reassemble using flat washer and cotter pin.

ATTAEH;NG smw THHOWER TB THASTOR
(Hamware B) L

2. Place the srow thrower in position in front of the
tractor with the linkage arm assemblies extending
- towards the rear of the unit. See figure 14, Push
the tractor forward and posﬂmn the linkage arm
assemblies on the channel support brackets.
Make certain. the rear deck links are outside of

the linkage arm assemblies. See figure 15,




3. Secure linkage arm ‘assemblies to' the weld pins
- on channel support bracket using flat washers
e (AM) and hairpin clips (AN). See figure 15. -
' NOTE: Figure 15 is shown with the tractor on end for
ﬁ cfanty only. It is riot necessary fo hfr the tractor to
assembfe the !mkage armi assemb!fes

 the linkage arim assemblies and channel support
- brackets. Secure with fiat washers (AM) and halr» L
“pin: cl;ps (AN) See ffgﬁre 15, .

o -'.5'._': Place the Ilft lever in the dIS gaged 0siti
~ Block the sniow ?hrow&_ p as far as: pc:smble

- Linkage Arm -\
Assembly

d
FlatWashar (AI\&) -
Hairps Chp '_(_A,N) S

:E_ift Handle
. Shaft ( AO) R S et e |
_F“_EUBEJS N R AR

6. Hook tha-ends of the helper springs (AJ) over the

~ gtille mounting brackets. If you assembled the

- ‘helper spring - brackets to the outside of the link- -

- - age-arm assembliss  (see figure: 3A), the springs

- “assembled the helpér spring brackets inside of .

B “8prings go: msmie ﬁze grilie mountmg brackets
i Sop figure: ‘%6 : -

7. F’Iace beilewlie washers (AL} underneaih helper' -

against the bracket).: Thread the full thread hex
bolts {AK) through wasghers, brackets and into .

8 Assemble the crank support fubing to the snow .

- thrower housing, using the iriner hole in the hous-

e ing as shown in figuré 17. Secure in place with
)-"Iock__washers (AQ} and hex -

nuts {AR). An a jUSt 'ble )

are required. -

. Remove the bio
housmg =

. Slip’ the end of chute crank rod through the

grommet in eyeboit and- mto the universal joint.

~ Secure with cotfer pm (AS).: Sécure by bending -

... theends’ of the pm in opposﬁe dIFECtIOnS See -
- '._"3_:-"'f|gure'|7 SRR R -

s frb'm' "'u'n'?dé:r "fh':é' snow tiéroWe'r

‘Boits '(AP)
k ashers(AQ)
st uts__(AR)

FIGURE17.

A Slide the lift handle shaft (AO) 2hrough the siots in-

- go outside the grille: maunting brackets. If you . .~

2 3".-'_-_the hnkage arm assemblies {see flgure BB) the _';

sprmg brackets (cupped side of washer goes

springs. Tighten until springs are against brackets.

:r_ench and 1/2" wrencly



ant Stationary
ldler Pu!ley

FIGURE 18.

s fBA) P"e‘f e

FIGURE18.

FIGURE 20.

14

Spring (AX).

Moveable Id lé‘é
Pu!ley

. Attach the flxed |dier pulley (BB) to me mlddle
hole in the idler bracket on the snow thrower
housing as shown in figure 19, using hex bolt

: (BA) flat washer (BC) lock washer (BD) and hex

- jam nut (BE). -

NOTE If the ben cannot be assembled onro the

supporf bracket puh‘ey (step 13), move rhe f:xed :d,-'er

puﬂey to the top hole'in the idier bracket: i

12 ?{emove the idler sprmg from the ngm hand 3|de

. of fracior.-

: 13 Pull moveab%e' id!er pulley to the Ieft hand s:de of

the channel assembiy TWISt drwe belt to the ieft

place belt 6n tear drive pidley.. See figure: 18

g 'NOTE Bel must be assembled as shown, T’op of belt
- goes over rear puﬁey and then twists to ihe fight. The

bottom ‘of the belt goes to the left. If the belt is assem~
bled incorrectly, the augers will run in reverse.
14. Use a pair of pliers to bend the end of spring (AX)
open sfightly. Attach spring (AX) to the hole in the
idier arm and the bolt beneath the channel
- assembly 'on the right hand side of tracior. See
- _'f;gure 18 and reference numbers 27 and 67 on
" ‘page 18. .
15.'-_fCheck the posmon of the fixed idler pulley. There
" shouid be at least 1 inch of space between the
‘two ‘sides of the belt at the area of the fixed idier

S puliey, to avoid damage fo the belt.

7 if there is not at ledst 1" of space, remove idler
© ‘pulley and move it down %0 the next Iower maunt—

- ing ‘hole: See figure 20.

NOTE: When operating rhe snow rhrower rf the
sprmg».-'oaded idfer does not put .9n0ugh Iens;on on
the belt, move the ﬁxed idler fo the bottom ho!e .'n fhe

- bracket. "

16. i yaur tractor does not have refiectors or 1azllaghts
on the feriders, peel the backing paper off the
reflectars packed ‘with Hardware D. Press in
place onrear: fenders :




|  Less Than 1/16"~~|

- PTO: Attach the auge
Upper Sheave

" linkage bracket on the right si

_ ‘of your unit-"See -
- figure 21, Secur'

brackel) and hex nut (AWY, Do nettighten.’ - 7. |
- CAdjust the. auger brake bracket assembly as B
_'_-_-_f.f_foliows e ' e
o a;'_'_Piace tbe_ilft I_ever in !he_h;gh tcuttmg ha;ght -

S :__._'_3':_Eess than 1!16“ away from the ‘upper sheave -

- “0f the pulley. See figure 21; inset: Tighten the .~~~
- 'hex boit’ and nut to hoid thf} bracket in thls o
) _'__possilon : . A

.o Place, the ilft Iever in the'dlsengaged posmon o
- Make' certain the brake pad.is aga -
_ . R upper sheave of %he pulley

- Bracket

S = " Hex Balt (AU} Assembiy 3.--.Attach spark piug wire( )to spark plug(s).
sl Co Bellewlie Washey (AV) ETR
: Hex Nut (AW} S e

kT

i omore airinto the front. tires due to werght ofthe =

B ~SNOW thrower . Sl

'20. Place the lift lever in the dlsengageci posmon (a%ll'_'.f :
the way back) '

?lGURE 21.

step 21/ Reassembls and’ recheck the adjustment o
- for neutral posmon.__:-:_‘-'-.i i o

2L necessary, ad;ust the control fod on'the_ unden
- catfriage of. th_e tractor as follows (a
“with 44" décks of wit e[ectnc PTO).

' a Place the Tt ‘on the tractof nthe hzghest-_'-'

- . disengagement) as shown in figure 22. -

o b ‘Rertove ferruie on the. control rod from the.'“
- linkage bracket. by removing the cotter pin and -

r-end of rod

S  bottoms
i _éd}----—-brackei

sserfibly) as shown' in figure 22,

--.'-_-.Lmkage
_ Bracket :

c Be certain to check the adjustment as mstrucz% o
. ed;ns-{epgo e .
22, Test the auger- rozanea of sriow 'thrower The--'-
. auger shauid be turn;ng forward and down io pull' ;

: Hdler .

T FEGGRE 22 _ j: hex nuts See adjustment Secic

17 Al units EXCEPT with' 44“ 'deck ‘or efectric_ S
'ke‘t assemb?y to

- it hex bolt (AU), belleville
~ washer {AV) (clpped side goes against the- brake e

e b..::AdeSt the brake bracket 50- the: brake pa_':-.""'

. Check tire pressure. It may be necessary to put =

t'the engme -ianci:make certain -

- thé! dlsengaged pasﬂlon adjust as instructed in

“cutting height position {position Just below R

flat washer Acijust the ferrule so__the control - -
'he_slot in'the idier B

There should not be any pressure on _‘me__'f -



The thiower Controls are’ conven;ently _Iocated at the
operatcr S posutton on the Iawn tractar o :

LEFTLEVEH RN R _ _
The lift Iever which is usecl to raise and Iower the Snow
thrower is located on the right hand side of the tractor.
On' all ‘units except those with 44" decks or electric
PTO s, the lift’ lever a!so engages “and: dlsengages the

spara!s To' raise snow thrower (and dlsengage the spi--

rals on- rmiost: unuts) pu!i lift lever all-the: way' back and
lock: To lower the snow thmwer (and engage: the spi-

rals. on most unats) push the lift lever forward slowly-'

uintil the' snow thrower reaches ground Ie\re!
ENGAGE?JIENT LEtIER (Umts with 44" Decks ()nly)

The' engagament lever ig Tocated besude the Tight
fender: The" splrals are: engaged by moving the
engagement lever. forward Move the engagement
lever toward the rear ot tt}e tractor to stop the snow
th row:ng actton :

NOTE: Wherr startmg the unn‘, make certam the
engagement lever is all the way back m the drsen»
gaged posrrron or the' unrt er not sran‘ :

POWER TAKE- OFF {PTG} SW!TCH
(Umts with Eiectr:c PTO Only): -
The PTO switch is, Iocated oh the' ashboard The spi-
rals are’ engaged t}y Frovirg the PTO switéh'to the ON
position;. Move’ the PTO swrtch OFE to stop the sriow
throwing act;on

NOTE: Whan stanting the unit, make certain the, F’TO
sw;fch Is in'the OFF pos'rtron or the unit Wr!f not si‘arr

BESSH&E%GE E}HUTE CONTROL GRANK

The: d:scharge chute contrei crank is: tocated on the
left -hand: side of - th_e snow thrower The chute crank

dsscharge radiug’is 1807 Turn crank: 16 the- right fo -
d:rect show to t_he right. hand.qid :X

.urn to. the Ieft to

The show thrower is capable of handitng heavy SNOW - ihe spiral to handie the snow without repeated ¢lutch-

conditions. I giver the’ opportumty io functlon within
reasnnab!e requrrements it shoutld gwe many years
of ‘service. Become fu%iy famt!:ar with all aspects of

both the lawn tractor and snow thrower prior to its -
usage. Do Not:remove’ any- guards; or covers whrle Co

operat:ng tractor amd thrower

BEFORE PLAEENG sranw E‘HRGWEH am‘@
OPERATION | g _
1 ‘Make certain 0 change the m% in the tractor

30). -

2. Make certain all nuts and-bolts are tightened
securely; Be_sure that:all parts are proparly
assembied i :

3. Test atl___controls fo smooth operatlon
A."Discharge chute control crank
B Lift Lever -

C. Engagement lever {unsté with 44" decks only)
or PTO switch (electric PTO units Gnly}

NOTE: Start engine and engage the sprrafs'5 it sprrafs

*run in feverse, belt is assembled incorrectly, Refer to

sfep numbers 72 and 13 under assembr‘y rnstrucrrons
pagefo S S T S T
4, Check the fawn tractor and thrower to make cer-
tain both are in good operatlng COI‘IdItIOh

5. Fill gas tank ‘put-of- doors Avoid spuIEsng g'aso fine
..over engine. Do’ not fill tank while engme |s rur-
nmg Wape up any Spl lled gas.

@PER&TENGSPEEQ:-'5”;'" S

- Start lawn tractor engine and run at full throttle. The

spiral speed is directly related to engine spsed. For
maximum snow removal and discharge, maintain high
engine R.P.M. {{ull throttle). The lawn tractor forward
speed is controlled by selecting one of the forward
speeds, It is advisable 10 operate the lawn tractor at a
siow ground speed (1st gear) for safe and efficient
snow removal. Engage the spirals slowly.

SNOW CONDITIONS

Snow frermoval conditions vary greatly from fight fluffy
snowfall 16 the wet heavy snow. Therefore, operating
instructions must be flexible to fit conditions encoun-
tered. The operator must adapt the lawn tractor and
snow thrower to ‘depth of snow, wind dlrectlon tem-
perature, and surface condnttons '

- DEEP DR DREFTED SN(}W

In deap, drifted, or banked snow it will be necessary
to use full‘ throttle and first speed. Drive the spiral into
the snow, disengage- clutch ‘and aliow spiral to clear
the snow. Fepeat this method. unti a path is cleared.
On the second pass, overlap the first enough to allow

- ing and declutching of the tractor. -

engrne to w:nter weaght oal (SAE SW 20 or 5W— '

12

~n extremely deep shiow; Taise thrower from the
".ground and drive tractor’ ahead ln the deep snow to
‘remové top Iayers first. Do not drive tractor into snow
bank where sriow ‘has not beeh removed to"ground
Jlevel. Disengage tractor clutch’ and allow thrower 1o
“clear the snow. Reverse tracior, and fower thrower to
.the ground. Drive tractar ahead and repeat process o

remove balance of snow. Workmg with repeated

- passes into and but of drifts will eventuaily move even

the deepest of snow piles.




from spark plug and theri remove forefgn object from
sprra! If spiral damage is noted, repair prior to contin-

uing operation. Then rep!ace spark plug wire and -

resume operation..

BPEE%AT!MG TIPS .

1. Whenever 'ossmie c%lscharge snow down wmd

: Do not att
- : frozen show.

- plete snow removal. -

“loose or thawed ‘with care;. When: attempting to

. loosen frozen or jammed spiral shutoff gngine -

“and remove spark. plug: wire. Naver: attermpt to

. glear snow thrower a‘r any tlme wﬂh engme Tun--

. ning:

efgn object‘ stop engme ﬁ‘emove spérk p!ug w.'re'_

pt o'"'remove ice or hard pat‘ked '

- A frozen or stuck spwa% or chute rhisst be broken '

- at each end of shave: plate. Loosen 4 hex nuts &
7 ing skid: shoes. to sptral houszng (2 nuts ‘on: ‘gach
~ Move ‘skid shoes up. or-dowr {0 desired . posi :
tighten riuts securely.- Adjust both skid ‘stioes. ! t0 the o
- same helght to keep sparal Ievei See flgure 23'"_'_; Lo

3. Always overlap each pass 5¥|ghtly to assure com« '

' FIGURE 23

 CHUTE DEFLEBTBR ADJUSTMENT
- The upper chiste ‘deflector mounted on the mp of ihe o

Raise: snow. thrower off the. ground and place a bicck

. chuie determines the distance snow is thrown:

NOT& When show fhrower and Iawn tractOr are not -
in use, lower snow ‘thrower ro rhe ground to prevent :

excess wefght on front tires.

USE OF TIRE CHAINS -

Tire chains: should always be used when ex‘zra trac-
tion is needsd.. They add_maneuverabllziy in handlmg o

snow rernovai jObS

~—RDIUSTHENTS

chute detlector adjustments, turn lawn
tractor engine off, - S

SKID SHOE ABJHSTMENT

- Moving top of deflector down decreases distance of o '
~ throw and raising deflector increases distance of

throw. Operator must gét off 1awn- tractor 16 make this -

- adjustment. Disengage’ splrals and turn: engme off""__' o
“beforé making this ad;ustment -

" To adjust, lossen hand knob on the s:de of chuie_'-_ SR
- defiector and pivot to desared posmon F{etfghten hand_;- c
_ knob See fzgure 24 o .

Chute _. . |

B Deﬂecmrm:_: N

-CAUTION When makmg skid shoe or . L

The: skid shoes are mounted on each side of sp:ral '

housmg These regulate the distance the shave plate
is raised above the plowing surface. When' removing
show from a gravel driveway or an uneven surface, it
is advisable to keep shave plate as high above the
surface as possm%e to prevem possﬂnle damage to
splrai . -

: FIGURE 24 o

" Hand”” :
- Knob ..

n SP!RAL BRI\!E CHA!N ABJUSTMENT

On blackiop of concrete surface, keep shave plate as '
close to the surface as possible. Skid shoes: can be

adjusted $o that shave plate wili rest drrecﬂy on the e

surface. Turnlng skid shoes around W[ﬁ allow even’

wear an s?qd sboes

_ 13‘

"To ad;usi splral chal

Excessive slack-in spiral drive chain due to normal' -

. chain stretch can be removed by adjusimg splral' S

housmg nuts.

_ adjusting
‘nutZor3 complete tums See figure 25 SRRt
2 Move adjﬁstmg nuz down as needed

ur-



- CAUTION: Do not overtighten chain. A
errectly ad;usted chain will have a shght_

‘result m early Eaziure of ¢hain..

3 T;ghten._adjustmg nut o secure cham adjustment
“Cheek chain clearance. 1t must tlear’ chain gliard
‘assembly. Test chain and’ repeat adjustment if

necessary untit all excess slack is removed. ©

FIGURE 25

BELT TENSEQN AQJUSTMEN? S

Penod:cally check: splral drive: belt to msure that itis
properly: adiusted. It is. |mportant {o maintain’ proper
belt ad;ustment to obtam max:mum belt I:fe R

The idler bracket Has three . holes for beit tensaon
"adjustment As. the belt streiches froim normal wear, .
more belt tension nidy be required. Check the idler
spring for wear against the drive shaft at least cnee a
season. If the idler spring is Tubbing against the’ drive
shaft, the belt has stretched and must be adjusted.
Remove the idler. pu!iey from the bracket, and
reagsemble in next lower hole on the bracket.

If belt is stretched beyond |d!er take up, replace with a
" new belt of the type’ specn‘:ed in parts Iust

m mcam’s _N |
1. Spiral drive chain: Lubricate chain every 40 hours

with No. 30 oil. It is' important that oil reaches
inside each roller: W:pe off excess ol from cham :

Pivet dnd frsct:an pomis To mamtam smooth and
free operation, apply a few’ drops of No 30 o:l as
required to all pivot and friction points. -

The spzrai and idler pulley bearings are se!f Iubncai-
ing. However, per:odzc Iubncatson wuth No 30 o;l will
lengthen servace HHENE D : :

‘amount of stack. An ovemghtened cham =

--.}SHA\!E PLATE ANB SE(EB SHGES o :
- Both’ the shave plate: and ‘'skid shoes are sub;ect to

14

MNTENANCE

wear and are designed 1o be'sasily. teplaced. Replace

‘before wear is excessive. Faslure %0 do s0 will I'eSUIt In
damage to ihe Splral housmg

FF-SEASO! ORAGE

At the end of he snow season; the followmg steps are
reccmmended

1, Remove SNOW thrower assembly irom %awn trac~
tar..

Wash oﬂ arly salt deposnt whtch may have drieg

. -on the thrower-and holsing. Paint orcover

- exposed metal with a light coat of oil.

. Follow ILi'b'r'iC'a'tibn’"?écorﬁ;ﬁéndaﬁon‘s; Thrower
drive chain must be oiled thoroughly to prevent

. rust from forming. The preferred method is to

. .. rémove the chain and soak in ou! for several hours

beforé reinstalling. - R T

4. Store thrower in a dry place. | EEAR
NOTE: ‘When storing any type of power equrpmenr in

"B unvem:iafed or metal storage shed, care should be

faken fo rust proof the equipment. Using a light oil or
silicone, coat the equipment, especially any chains,
springs, bearings and cables.




- 16



PARTS LEST FGR MODEL 491 36" SNOW THROWER ﬁaT'TACHMENT

PART REF.| PART
NO. _copg i DESCRIPTION NO. NO. CcoDE DESCRIPTION
731-0846B| - . Upper Ghute 53| 756-0417 Idier Fulisy
731-08438] - .| Lower Chute . 54 | 756-0456 5/8 V-Pulley .75" 1. D.x6" O.D.
720-0241 | - . { Knob Handie Ass Yoo 551 784-6077A Drive Shaft Ass'y.
710-0323 ) Truss Mach Scr 5;’16 18x J57 | 56 05066 Joint Brkt. Ass'y.
R N & X 571 711-0584 Joint Biock - -
710-0276 - . . - 'Carnage Bolt 5!16 18 X 1" Lg. 58| 728-0147 Oval Head Rivat
712-0291° | © | | HexCent: L:Nut5/16-18 Thd. .| 59 715-0128 Spiral Pin 1/8" Dia. .
710-0285 | .| Truss: Mach Ser. 1/4-20 x . 78" 60 | 736-0140- | - - | Fl-Wash, .385"1:D,x 62"
el 61| 747:0523A1 - - .| Chute Crank Ext Rod |
712-0158 | - | Hex Gent L-Nut 5/16-18 Thd. 62| 784-5084 | - ' | Chute Crank Ass'y. R.H.
738-0561 - 1-8hid.:Nut 1/4-20 Thd. 83| 741-0475 | . | Plastic Bushing .38" |.D.
736-0142 - Ei-Wash: 1/4" D, . 64 | 784-50858A] ~ 7| Chute Crank Brkt. .~ =
736-0231 Fl-Wash, .344" 1.D. x 1.125" 651 710-0258 | . ' | Hex Bolt 1/4-207% 62" Lg. *
736-0242 ‘| Bell-Wash. .345" 1.D. x .88" 66 710-0599 Hex Wash. S- Tap Ser. 1/4-20 x
05378 ...} Shave Plate : S 150" g,
710-0451 .| Carriage Bolt 5/16-18 x 62" Lg. | 67| 712-0287 ;] . Hex Nut 1/4-20 Thd.* o
710-0790 Carriage Bolt 3/8-16 x .62" Lg. . | 68| 736-0329°] . .| l<Wash. 1/4" ID.*
712-0267 | .. | Hex Nut5/18-18 Thd.*. - 69| 7845214 - I BeltCover -
712-0342 | ..o 0 1 Hex'Jam MNut 3/8-16 Thd.. 70| .784-5215 | Drive Shaft Cover
736-0105 | . Bell-Wash. 40" 1.D. x 88" _ 711 741-0494 Plastic Bushing -
736-0119 1°- " | L-Wash, 5/1 6" l D* e L 721007386 Washer .39" .D. x 1.75" O.D.
.| 784-5038B| " N . | Slide Shoe - o ’ co b 73 710-0371 Hex Bolt 5/16-18 x- 88" Spec.
:1784.5212 |- | Spiral Msg. Assy»»-—as" R 751 714-0507 Cotter Pin 3/32" Dia. -
-1 05138A Guide Biade - | 78] 736-0183 | | Fl-Wash. 1.03" 1.D:x 1. 62"_
(1 710-0260 - | Carriage Bolt 5!16 18){ 62“ - F 801 736-0250 ' Fl-Wash. 1" L.D. x 1 75“ B
1 732-0118 - | Extension Spring . .. 811-784-5216 | - Rotor Paddle Ass'y.:
;| 05379A .| Chain Guard Assy 82| 784-5219 | . | 36" Spiral Ass’y.—1H,
1 710-0427 .| Hex Bolt 3/8-16 x 2" Lg 83| 784-5220 | - | 36"-Spiral Asg'y. R H
11 712-0130 © | Hex Ins; Nut 3/8:16 Thd. . 841 05360~ | | Bearing Hsg. Asg'y.-:
| 784-5192 | - | Chule Guard Assy. | 85 716-0121 | " | Snap Ring for 1.5 Shaft
11 736-0300 | . | Fl-Wash: 385"ID-x 7" O.D.‘_- | 861 741-0170° | - - | Flange Brg. w/lats 1" [.D;
(17430310 |- 0 BallBry. 75| D B o 87 713-0177 /| - .| Sprocket Hub Assy 40 Tee?h
3511 741-0311| - Flangetie ' CLo 0890 738-0228 | ik | Spiral Axle
36:1750-0252 | - | Spacer.375" D% 60"_‘0 B, 90 731-0851A] - N-- | Chute Flange Keeper _' o
37:1756-0358A | FidtIdler 1.875"Dia. 91 710-0442 | - | Hex Bolt 5/16-18 x 1.5 Lg."
38:1710-0198 |- | Hex Sems Bolt 5/18 x. 75" L g C 92 710:0474 Hex Bolt 1/2-13 x 1.25" L.g.*.
39:710-0347 | .- | HexBolt3/8-16 x 1.75" Lg.* 93| 736-0921 | - | 1-Wash. 1/2"1.D.*
411 712-0301 - | Hex Jam Nut 3/4<10 Thd, 941 712-0206 | 1 Hex Nut 1/2-13 Thd.*
42 :{712-0342 - | Hex dam Nut 3/8-16-Thd. - 95| 754-0294 " “V"-Belt
43 -1713-0188 Sprocket Ass’y.—14 Teeth .| 96| 749-0875 ~ | Chute Crank Suppon Tubang
44 1713-0189 | #420 Chain X 1!2" Pltch— 19717410475 | . | Plastic Bushing .
: | 77:Links - S 981 747-0438 | - | Chutg'Crank 345" Lg.
| 713-0154 ‘| Master Link ' o 8991 7150138 o1 Roll.Pin 12" Dia. x - 63" -
45 :1714-0388 | -~ - | #61 Hi-Pro- Key 3;16 X 58" 1001 726-0100 ;| - | Push Nut 3/8" Rod
46 1 715-0118 ~ | Spring Pin Sptr 5;'1 G" Dsa X . 11011 720-0201A) - Knob Black - .
: B R N Py I 1021 06836 | ... | Linkage Arm .-~
47 :1712-0107 | * . [Hex L-Nut 1/4-20 Thd 103 | 747-0481A1 . | kye Bolt 5/16- 18 x 3" Lg
48 :1736-0169 | |L:Wash. 3/8"LD.* .i- L 1041 741-0322 | - idler Spacer
| 49 1 736-02351 - |Fi-Wash..406" .D. x 1. 25" : 105 | 741-0243 .| Bearing -
50 :1736-0367: | .. -Spr_LWash 3/4" 1.D. 106 741-0303 | - . | BaliBearing .- -
51 17410309 { . . | Self- Allgmng Brg.- ' — 730-3000 | Ref?ectors {Not Shown) E
525 ?4140311 o Flangette ' _ CeiieEIL

"For faster ser\rit:e obta:n standar\d nuts, bo ts ancl washers localfy

If these items canrot be obtamed Iocally, order by part rumber
and size as shown an parts Isst :

ohilgatmn

Spec:flcahons sub;eci to change wuthout notice or




R i W

. EnainE BULLEY 5/ :

18



- PART

. PARTS'LEST FOR MODEL 491" 36" smw THROWEF{ ATTACHMENT =~

14802A

NEO_ LN _': DE.- '. . DESCR’W’DN ' ?s%Ffl PﬁAgT s CODE DESCR‘PTEON o
1 ?1 04029'9' B I 'Hex_Boﬁ 1;’4 28 X T" i_g Grade 51 -45] 71040253 o Hex B{Rt 3/8- 18){ 1" Lg
2:1736-0329 | ol E-Wash. 141D 46 1-.732-0146 1-Extension Spring.
31712401387 -~ Hex'Nut 1/4-28 Thd o 47 1 736-0119: | L-Wagh, 5/16"1.D.*
4:1712-0375 |-~ Hex-CentL- Nut 3:’8 16 Thd 48 | 712-0267 |- - | Hex Nut'5/16: 8‘§‘hd* B
5:1756-0417 | - . tidler Pul?ey e 491 :732:0823" 1 - | HelperSpring AP
§:1754-0288 | & | “Vo-Balt .- 5? 710-0859 __Hex Bolt 5/16 8 x 1 5" L'g T
7o1712:0242 I HexJam Nut 5!8 11 Thd N S (Special) . e
§ [736-0158 | | L-Wash, 58" 1.D.* 00 -52 736-0242 | | Bell-Wash, 345" i.D x 88"_ e
9.1 756:0216 | - I'Puliey 827" B xﬁ 5" O D 537110508 1 Spring nsert -

10:]738-0129 ' . | Shoulder Botlt - 55| 05933 Helper Sprlng Brkt _

11:] 068268 | Chanhel- Support Brkt H H - 591 736-0329 | - - .| l-Wash. 1/4"iD.*

12105835 Linkage Brkt. . _ 60 710-0836 | 1 J-Bolt 5/16-18 Thd

13: 05836A Linkage Arm Ass’ ¥ 621 754-0204 “V”-Belt :

14117140101 Intern. Cotter Pin 5" Dza 64 710-0427 Hex Boit 3!8 ‘%6 X 2 O" Lg

15 736-0192 Fi-Wash. = - 651 756-0417 Do

161710-0528 | .. |Hex Bolt 5/16 x 1.25" Lg. 66 { 750-0503:

17:1736-0169 .| . . |L-Wash.3/8"I1.D* . 87 | 703-1292;

181 712:0342 | - |HexJam Nut 3/8-16 Thd 71| 711-0842

19:1 082538 . | Bearing Housing . 72| 7B0-0252

2011 736-0119 L-Wash. 5/18" 1LD.* _ 73| 738-0258 | “F ARE ¢ .

21:1712-0267 Hex Nut 5!16 18 Thd 0 76| 710-0859 | .{Hex Bolt 3/6- ‘{6 : 2;5" Lg

22105406 | Belt Guard - s : L {Grade 5} - .

23117140388 | .+ | #Hi-Pro-Key: 371 6" X 5!8" D|a .' 77 | 756~ 01 16_ dier Puliey 38" ! D X 3 06" -

241 73802461 - Pulley Spindle <o - 20D o

| 251 756-0457 - ~1 Pullgy:: 628“ 1.D.% 5, 56" O E) 78 ?11 0396 -Spacer . 885“ I D X ?6" Lg. 1' _
| 26:1750-0503. . - /| Spacer.383"|.D.x.503" . 791 07386 “Fi-Wash.-.39" L.D: x 1 .'3!4" ODT
1 732-0470A0 0 | Extension Sprlng 5 25" I_g BO| 712- 028?} Hex LNt 1/4-20 Thd. - E
11 738-0140 Shoulder Bolt - - 81 712-0798: “Hex Nut 3/8-16. Thd. T
1 714-0111 Cotter Pin 3/32" Dia. .~ .. | 82 747-053 '-'c;_lutch Control Rod?
1 736-0300 | .- - | Fi-Wash. 385" |.D; x 87" 83| 7120241
;| 74705633 -1 . 1 Gontrol Rod (Clutch) 841 710-0331"
o 711-0723A ~ Ferrule 85t 712-0798 |
34 :1710-0198 " Hex Sems Scr 5/16- 18 x.76" | 867736 -0356 |
aa B Lo.” S 871 761-0195.

35 1| 05400A Clutch Idler Brkt, Assy 881 710-0201" Hex Bolt 3/8-16

36 1} 741-0919 Ball Bearing . 89 | 730-3000 Reflectors (Not

37 054118 . | Channel Ass'y. .- 90| 747-0760 | . :.:|-Belt Guard i .

38 :|738-0242 | - - | Lift Handle Shaft - |91} 710-0118 | Hex Bolt 5/16: 18 X 75" Lg A

A0 7?{} 0642. -Hex Sei!-Tap Sc"'-1i4 20 x 75" — 1 14832 " Index Briki. (Hardened—m ;

(kg Not Shown DU

44 - 058278 Channel Supportmg Brktw-i., H | — Lift Link {Not hown) o

 Units with Twin Cylinder Engmes Only LU
?T Umts wzth 44" Decks Only,




: :1 Compare 1he mdex bracket Iocated on the right

m:wm— side of your urit, to the ones ‘shown in Flgure A

- and the one in “the hardware pack if the index

" bracket is the style shown on the left {with ‘exten-

sions .on tabs); proceed 10 stép 2. if the index

_ bracket is the style shown.on the right (no ‘exten-

¥ } sions on tabs), remove the index bracket from the

) "_'Eﬁété'ﬁéion - tracior by removing two hex holts and nuts.

. enTabhs | Reassembie the new: bracket suppliad with the

SENEEEIRE. snow thrower, reusmg the same hardware Dsscarci
the old index brackei :

1 Index
: '- Bracket

FIGURE A&

Stabilizer Shaft Assembly ~

2. Al units EXCEPT those with 44" decks
. Remove the stab:ilzer rods by removing the - hair-
e DY olips and flat washers: See figure B, Remove
- any springs which are attached to either the stabi-
i:zer shaft assembly ar to the il imks on 1he 1rac—

tor, : :

-3, Units w;th 44“ decks F{emove the shoulder bolt

nut and washer which secure the dlagonal brace

 to the siabilizer shaft assembly. Remove the
< diggonal brace fiom the umt See f:gure C.

Sh gaﬁétz?;my 4. AW Units: Comparé the’part nuimbers stamped

T . on the lift links on your tractor to the part number

Remove Spring = | agonai Brace on the lift links inciuded in the hardware pack

L / (14803}, If the lift links on your tractor are not the

same part number, remove them by removing the

hairpin clips and fat washers. Assemble the new

lift links provided, reusing the same hardware.

Weld pins on the links must face toward the
i-{ a N inside of tractor.

ex Nut

e S=s - Retain the original fift links for reassembly when
- . - Lock Washer
Stabilizer v 28 snow thrower attachment is removed. Store them
Rod . Hairpin Clip  Shoulder with your mowing deck.
Fat Washer Bolt

FiGURE B.

5. Go to “Attaching the Channel Assembly” on page

FIGURE C.—Lawn Tractors with 44" Decks., 6.

28




© ' The preassembled chiannel assembly has been -

"ﬁ“be moved as foliows See fsgure E..

L ‘Remove the ook nut, flat washe
- ‘spacer from -1he'cbannei assembly.

R "2'.' Place the idier’ pulley ‘on the weld bolt (hub si |
' against the chanriel assembly), ther- 'the space'r- '
and secure with flat washer and Iock nut.

- engines; return to step 3" of “Atiachmg the
'_'Channe¥ Assenibly,” pa o

F&GURE E ---34“ or 49" Decks, or 38“

Deck Shown
in Fugure SB e

. . Hardware B) to the channel assembly as foliows See'- :
'.‘;'-flgureF :

puiley

.;q_.............. shown in figure F. Secure with flat washer (T), .

shown. .

F’Eat Washer (T) A ¢

Lack Washer (ij) ...__,.,_.__,,,
Hex Mut (V) e

Units with 44" Déci'cs'dﬁfy Disconnact and discard -

e (T e B ST ~ the shorter contro rod.” - _
' R P N  Units with Electiic PTO ‘Disconnect and discard the
control rod which is atiached beneath the channel

"Rod -~ "'_:-and flat washer. D;scard the control rod and hardware. - -~ ..
S > ) Al Units: Go'io step 3 of “Attachlng the Channel- S
FIGUREG. . . . o ssembly, pageﬁ R

-._.'_'Shrp'ped with a spacer 'ﬁemw”the'ldier puiley Tyour L
unit'is equxpped with & 34" or 40" deck; or 38" side = =~
discharge’ deck shown in figure 5_|_3 the spacer must- o

'idler puiley and-_. o
o bolt (hub _Side' NE

3. lyour tractor has a twin cylinder engine; proceed o
- with Appendlx C, below. For single cylinder

- Assembie the addrt:onal |d|er pulley (packed mtb-; oo

1. Place |dier pulley {Q) on hex bc}lt (R) {hub snde of L -
ok - idler: pulley is away-_from the head of the hex bolt). - -

...2 Piace spacer (S) _olh"hex boit agamst hub of ldler'_" e

3 Place- hex bolt through hole in channel assembly S

lock washer uy and hex nut (V). Tlghten securely o .
. 4, Route belt 1o the outsuie of the idiar puliey as: o

FEGBRE F——«Umts with Twm Cyamder Engma - ~ the control red which is attached beneath the channel -~
¥ : - == agsembly shown in figure G by removing the cotter .
pin and flat washer. Retfain the hardware. The control -~ .
rod 13.67" long will ba used on your unit in piace of': '

.. assembily shown in figure G by removing the cotter pin -



' @W Thmwem Mam to mgz

F{emove and” t:%lscard the hardware wh;ch secures the - - ‘On snme twin cy!mder units, there are oniy wo

engine’ pu!ley beft guard fo ihe frame "{he be!t guard . holeson each side of the engme pui ey belt guard. On
wilt drop down siughtfy S : ~ these unfis, use thé hole in the fame as a guide to
On units With 44“ 'dacks ‘th!s same hardware drill the ihird hole in the bracket in order to install the

secUfes the brake cable bracket. On ‘these tnits, slip channel assembly. Drill one additional hole on each
the battery drain tube cut of the cable tie on the brake ~ Sideof the engine pulley belt gliard, using a 9/32" drif
cable bracket; F%emove 1he brake cable bracket from Al units: Go to step 4 of “Attachmg the Channei
the unit, and store with the mow:ng deck for reassem- Assembly, page 6
bly when the snr:;w thrawer is removed : -

'Th'read”'oi"_éé' hex hut (AC) onto J-bolt belt guard (AB}.
Place one belleville washer (AD) onto J-bolt, with the

crowned side of washer agamst the hex nut, See fig-
uré H inset (upper right). :

.. . Assemble the J-bolt. (AB) 10 the weld nut in the leli
*f-_'SIde (determmed from: the: operatmg posmon sitting
o on the seat of the ‘unity of engine: pulley belt guard as

s wwshown in‘figure H Make certain end of J-boll crosses
over the pulley.

 NOTE: This J- bolf prorects the lower long belt from
“being damaged by the" enging: pulley when engine is

running and the snow ‘thrower is” d;sengaged Be cer-
tain J-boit is msfaﬂed correcﬂy '

NOTE: Your nit ma % nof have a weld nur in the prop-~

- gr position for the .J- bolt-on the engine pulley beit

Assemhie .}~Ea!t Here guard, If it does not, order beit guard part number

PR Do 16218A for units with a 3 or & speed. Pderless

F§G§.§RE H —Unats Buiit Pram’ to 399@ S transae, of belt guard part number 162194 for trans-

L miatic' units. O, if there' is & hole in ‘the correct location

on your beh‘ guard secure ‘the J- boa‘t with' & 5/16-18
hex nut. : _

Tep of Uinit

Now ge ?o step 11 on page 7‘

22




A wm x mewn Tmcmrs mm 44" @e@ks

S‘tabsiizer $haﬁ Tgactgr Frame
&ssembiy

o Left Hand Side
- of Tractor

ldler Bracket

Control Rod
: 13.67" Long
FEGURE L

: 'Engagemam Lever’ Runnmg Boa?d
Coan Tractor . Right Hand Side
_ bl ofTracto:;/ _ N
' Hex Nut and

Hexi\iui\ o
(Outsude) \

_ Hex Bagt \

FIGURE J.

Lock_?gasher o

1 Assernbie ‘rhe 13 67" {:ontrol rod to the slot in 2he' B

«sﬁ——— idler bracket as shown in figure L. Aftach the other o
_end of cantrol rod fo the jower hole in the stabifiz--

er shaft on tractor. Reuse hardware removed pre-

~ viously. Secure by bending the ends of the- cotter L - B

T oping in oppos;te dlrectrons

2. Place one hex nut (Al) on hex bolt (AG). Insert =
hex boit {AG). Insert hex bolt into hole in right .~

~hand running board, just in front of the engage- '-

ment lever, Secure with lock washer (AHY and' o

g hayx nut (Al): See figure Jd. .
3. Goto step 13 on page 7. -






